
Integrated Regional Water 
Supply Plan 2020 Update

FINAL

1

July

2020





Acknowledgements 

The Peace River Manasota Regional Water Supply Authority (Authority) would like to acknowledge 

the Southwest Florida Water Management District (District) and staff for their partnership in the 

development of this Integrated Regional Water Supply Plan 2020 Update. The District’s continued 

support and guidance through the cooperative funding program and technical review process were 

key to the success of this effort. In addition, we are grateful to our professional colleagues whose 

works are cited in this text as well as the technical reviews and input received from Authority 

members and customers.  
[...]
4.5.5 Partially Treated Water Aquifer Recharge 

To improve water quality (and therefore the recovery efficiency) from the ASR wells, aquifer 

recharge of PTW beneath the ASR wellfields is a concept that should be considered. The 

feasibility of implementing this option would require aquifer recharge of PTW to be acceptable to 

FDEP as the cost of potable water recharge would be too expensive, and the dedication of 

potable water for aquifer recharge would take up needed treatment capacity at the PRF. Due to 

an increased head gradient created between the ASR storage zone and the underlying APHPZ 

created during recovery events, upconing of poor quality water is observed. Installing a PTW 

Aquifer Recharge well in the permeable zone below the ASR zone (the APHPZ) would displace 

the brackish native water and provide a protective fresh water barrier beneath the wellfield. This 

is expected to reduce the rate and magnitude of salinity increases observed during recovery, 

allow for a greater recovery efficiency from the ASR wells, and result in a more robust and 

reliable ASR supply when needed. Figure 4.7 provides a construction concept for an Aquifer 

Recharge well as compared to a typical profile of a WF2 ASR well at the Peace River Facility. 

 



 

Peace River Manasota Regional Water Supply Authority | Integrated Regional Water Supply Plan 2020 Update 
Regional Available Sources and Resiliency 

 

4-40 
 

Figure 4.7 - Aquifer Recharge Concept at the Peace River Facility 

 

Aquifer Recharge may be considered an alternative water supply benefit by maintaining water 

levels in the UFA which is heavily utilized by agriculture in the region. This concept may qualify 

for SWFWMD cooperative funding and could provide the Authority with an opportunity to obtain 

new quantities of groundwater through demonstration of a Net Benefit.  Since there is minimal 

treatment expense, the operational cost of recharging excess surface water from the Peace 



Peace River Manasota Regional Water Supply Authority | Integrated Regional Water Supply Plan 2020 Update 
Regional Available Sources and Resiliency 

 
 

4-41 
 

River during peak flows (that would otherwise be lost to tide) to supplement the UFA could be 

similar to the operational cost of pumping the excess surface water to an above-ground 

reservoir system.  

The APHPZ is a high capacity aquifer recharge zone that should not be overly susceptible to 

well plugging due to total suspended solids (TSS) loading in the well. For planning purposes, 

each recharge well should conservatively provide recharge rates of 5 MGD or greater. One, or 

possibly two recharge wells are expected to be sufficient beneath each ASR wellfield to fully 

implement the Aquifer Recharge concept at the PRF. One or more recharge zone monitoring 

wells per recharge well will also be needed. One APHPZ test ASR well currently exists at the 

PRF, which could serve as either the initial aquifer recharge test well or as a distal recharge 

zone monitoring well for a recharge well installed beneath ASR Wellfield No. 2.  

Planning level costs were determined for Peace River Facility Aquifer Recharge based on individual 

estimation of the following components: 

 One (1) Avon Park Recharge Well. 

 One (1) Avon Park Monitoring Well. 

 Piping and Miscellaneous. 

The estimated total capital cost and O&M cost as shown in Table 4.16 for the Peace River Facility 

Aquifer Recharge are expected to be $3.5M and $0.07M, respectively. 

Table 4.17 - Peace River Facility Aquifer Recharge Planning Level Cost Estimates 

Yield (MGD) Capital Cost 
(Millions $) 

Capital Cost 
($/1,000 gallons) 

Annual O&M 
Cost 

(Millions $) 

O&M Cost 
($/1,000 
gallons) 

Total Cost 
($/1,000 
gallons) 

0 $3.5 N/A $0.07 N/A N/A 

 

4.6 Emerging Opportunities to Develop Supply 

4.6.1 Indirect Potable Reuse 

The SWFWMD’s 2015 RWSP reported that within the Southern Planning Region in 2010, utilities 

were reusing approximately 54% (33.9 MGD) of the 62.7 MGD of available wastewater treatment 

plant flows at that time. The SWFWMD estimated that reclaimed wastewater was providing an 

estimated 23.9 MGD of water resource benefits (70% efficiency).  The SWFWMD further estimated 

that by 2035, 70.6 MGD (nearly 80%) of the 80.6 MGD of wastewater that will be produced in the 

planning region will be beneficially used. Recent analysis for the Authority has indicated that as of 



 

Peace River Manasota Regional Water Supply Authority | Integrated Regional Water Supply Plan 2020 Update 
Regional Available Sources and Resiliency 

 

4-42 
 

2016, there was a total of approximately 105 MGD of wastewater treatment capacity within the 

Authority’s four-county area of which about 66 MGD was in active use.  Of that 66 MGD, 

approximately 37 MGD (56%) was reported by FDEP to be reused, while about 29 MGD (44%) 

remained unused.  Therefore, there remains ample opportunity to utilize greater quantities of 

reclaimed water to offset groundwater withdrawals in the region and to secure “New Quantities” of 

groundwater for public water supply purposes.  

The maximum beneficial use of reclaimed water has yet to be achieved in the region.  While there 

are many contributing factors to underutilization of this water supply resource, indirect potable reuse 

is a strategy for consideration. Further discussion on reclaimed water opportunities and challenges 

for Florida are located in Appendix B. 

For many communities around the globe, potable reuse is a strategy that provides another reliable 

source alternative for their overall water supply portfolio. For the Authority, implementation of potable 

reuse could be a strategy to diversify available regional water source types, increase overall regional 

drinking water supplies, and increase conservation of regional fresh water thereby making the 

overall water supply portfolio more sustainable. This subsection provides a cursory overview of the 

regulations, technologies, and approaches related to this concept. 

 Chapter 62-610.550-575, F.A.C. describes the regulatory requirements for the use of reclaimed 

water for groundwater recharge and indirect potable reuse (IPR). Groundwater recharge refers to 

water supply augmentation or the creation of salinity barriers in Class F-I, G-I, or G-II ground waters 

via rapid-rate land application systems or direct injection. Groundwater recharge also refers to 

discharge of reclaimed waters which are directly connected to Class F-I, G-I, or G-II ground waters.  

Class F-I (referring to a specific region within Flagler County) and G-I water refers to ground waters 

in a single source aquifer that is the only reasonable available source of potable water to a 

significant segment of the population with a TDS concentration of less than 3,000 mg/L. Class G-II 

water refers to ground water with a TDS concentration up to 10,000 mg/L.  

Within these regulations, IPR refers strictly to discharge of reclaimed water to surface water bodies 

which are either Class I surface waters or other surface waters which are directly or indirectly 

connected to Class I surface waters. As with groundwater recharge requirements, more stringent 

reclaimed water treatment criteria may be placed on discharges to surface water bodies categorized 

for different uses, which are described in 62-302.400, F.A.C.  

The majority of wastewater treatment facilities in the Authority’s four-county region are treating to 

reclaimed water standards or advanced wastewater treatment standards and discharging excess 

reclaimed water to Class V Recharge Wells, Class I Deep Injection Wells, or to surface water 

bodies.  As stated above, approximately 22 MGD of treated wastewater was estimated to be 

managed in these fashions. The Authority could partner with their customers to create IPR projects 



Peace River Manasota Regional Water Supply Authority | Integrated Regional Water Supply Plan 2020 Update 
Regional Available Sources and Resiliency 

 
 

4-43 
 

which would leverage this excess reclaimed water; thereby keeping the overall freshwater supply 

balance in the region more sustainable.  

4.6.1.1 General Conceptual Considerations for Advanced Water Treatment 

Though Florida utilities have only recently begun to investigate potable reuse as a drinking water 

supply alternative, communities in other states have accrued decades of combined experience. 

These systems are operated under the regulatory guidance/framework directed by their respective 

states. These regulations build on the USEPA Safe Drinking Water Act, sometimes adding additional 

monitoring, communication, disinfection, and finished water quality requirements. Therefore, the 

water treatment requirements, and resulting treatment trains, for IPR systems can vary across the 

U.S. Many commonalities are still found between these systems. In most IPR systems, highly 

treated wastewater (nutrient removal, tertiary treatment, etc.) is conveyed to an advanced water 

treatment plant (AWT), where it is treated to drinking water standards and state regulatory 

requirements before it is discharged to an engineered environmental buffer (e.g., managed aquifer 

recharge, reservoir, etc.). The engineered buffer then serves as the source of supply for the drinking 

water utility.  There are dozens of potential configurations for the AWT unit processes; however, 

many share similar individual elements/technologies. The selection and arrangement of treatment 

technology is largely driven by utility drivers and regulatory requirement. The following list is 

intended to be a summary of typical technologies, and is not inclusive of all treatment alternatives:  

 Ozone: Ozone is a strong oxidant that is leveraged as a disinfectant and to breakdown 

organic contaminants including taste and odor compounds, trace chemical constituents, and 

pharmaceuticals. The process uses liquid oxygen (or onsite ozone generation), ozone 

generators, ozone contactors and gas transfer systems, ozone off gas handling and residual 

gas destruction system, and controls and monitoring. Ozone is often paired with Biologically 

Active Filtration in water reuse applications.  

 Biologically Active Filtration: Biologically Active Filtration (BAF or BAC) used in potable reuse 

generally consists of a Granular Activated Carbon (GAC) media filters and a layer of 

biological active community of organisms that populate the media. The microbial community 

biodegrade contaminants and the BAF can remove turbidity, organic matter, disinfection 

byproduct precursors, taste and odor compounds, iron, manganese, ammonia, and 

chemicals such as pharmaceuticals. A major benefit of BAF is that it is a sustainable 

treatment technology, e.g. minimal chemical/operational inputs and residuals production. 

 Granular Activated Carbon Adsorption: GAC adsorption is a process that relies on the 

surface chemistry of organic materials (e.g. coal, wood, lignite, coconut shell, etc.) that have 



 

Peace River Manasota Regional Water Supply Authority | Integrated Regional Water Supply Plan 2020 Update 
Regional Available Sources and Resiliency 

 

4-44 
 

been activated through pyrolysis process. GAC is effective at removing pharmaceuticals, 

pesticides, cyanobacteria, tastes, odors, and toxins, and other trace organic contaminants.  

 Membrane Filtration: Membrane filtration is a generic term for technologies that employ 

either ceramic or polymeric membrane to filtration. Membrane pore sizes vary based on the 

technology employed, however pore sizes are grouped into Microfiltration and Ultra Filtration. 

The smaller pore sizes associated with ultrafiltration can filter some viruses, endocrine 

disrupters, and contaminants of concern in addition to total suspended solids. Membrane 

filtration can be provided in flat sheets, outside flowing in tubes, and inside flowing out tubes 

 Reverse Osmosis and Nano Filtration: Similar to membrane filtration, RO and nano filtration 

(NF) utilizes a polymeric membrane to filter water. However the pour sizes are small enough 

to remove particles at the atomic level. As such, RO is often used for desalination or removal 

of compounds such as ions, pesticides and herbicides. When applied to potable reuse, this 

barrier is often leveraged to control total dissolved solids and salts within treated wastewater. 

RO operation generally incurs high power consumption and produces a high concentration 

brine stream that must be managed. 

 Ultraviolet Light / Advanced Oxidation:  Ultraviolet light (UV) and hydrogen peroxide are often 

combined treatment technologies (UV/AOP) employed after a filtration step. UV may be 

implemented as a disinfectant for cryptosporidium, giardia, and virus inactivation. The 

hydrogen peroxide combined with the UV light generates a hydroxyl radical that can oxidize 

many chemical constituents that permeate upstream processes.  

 Chlorine Disinfection: Chlorine is the most common form of disinfection used in water and 

wastewater treatment. When used in potable reuse, chlorine is often dosed as the final step 

and prevents biological regrowth in the treated water conveyance system.  

A conservative California-standard approach to IPR is following what is known as “Full Advanced 

Treatment”, or FAT. This treatment train became well known and characterized after implementation 

at the Orange County Water District’s Ground Water Replenishment System. This treatment process 

has been studied recently in Florida in Hillsborough County and Clearwater and is currently being 

studied in Jacksonville and Daytona Beach as well. The overall approach focuses on membrane 

separation processes and multiple barriers for disinfection. However, due to the high life cycle costs 

of this approach and the need for brine management, many utilities have moved towards alternative 

IPR treatment trains that effectively meet their treatment and operational objectives. The foundation 

of these trains relies on ozone, biofiltration, and GAC, which has been studied recently within Florida 

in Altamonte Springs. Illustrations of a FAT and an alternative treatment train can be found in 

Figures 4.8 and 4.9. 



Peace River Manasota Regional Water Supply Authority | Integrated Regional Water Supply Plan 2020 Update 
Regional Available Sources and Resiliency 

 
 

4-45 
 

Figure 4.8 - Full Advanced Treatment Train 

 

Figure 4.9 - Alternative Non-RO Based Treatment Train 

 

4.6.1.2 IPR Project Example  

One approach would be to implement an IPR strategy using managed aquifer recharge. IPR with a 

groundwater recharge component could be accomplished in several configurations.  Reuse water 

could be recharged into a permeable zone and recovered from the same permeable zone some 

distance away to allow natural filtration of the water as it moves laterally through the aquifer.  

Alternatively, reuse water could be recharged into a lower permeable unit (e.g., APHPZ) and 

recovered from an overlying permeable zone (e.g., Suwannee Limestone).  This concept offers not 

only underground passive and natural treatment as the water migrates through the formation and 

into the overlying zone, but the fresh reuse water could improve the salinity of the APHPZ and 

potentially allow better recovery efficiency from the overlying recovery wells.  This concept is similar 

to the Tampa Augmentation Project (TAP) currently being proposed by the City of Tampa.  

The TAP is a reclaimed water recharge project designed to provide up to 50 MGD of additional water 

supply to the City of Tampa during low flow periods in the Hillsborough River, the City’s primary 

source of drinking water. A feasibility study has been completed confirming the feasibility of this 

concept. Up to 50 MGD of highly treated reclaimed water, water that is currently being discharged to 

the highly saline Tampa Bay, would be recharged into the APHPZ year-round, with up to 50 MGD 